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oo FCC TEST REPORT

Report No. : FG780709-01

1. General Information

1.2

1.3

1.4

Applicant

High Tech Computer Corp.
No. 23, Xinghua Rd., Taoyuan 330, Taiwan

Manufacturer

High Tech Computer Corp.
No. 23, Xinghua Rd., Taoyuan 330, Taiwan

Basic Description of Equipment under Test

Equipment UMPC

Trade Name HTC

Model No. CLIO100

FCCID NM8CL
Brand Name Delta

AC Adapter Model Name ADP-36CH B
Power Rating I/P: 100-240Vac, 1.2A, 50-60Hz; O/P: 12Vdc, 3A
AC Power Cord Type |1.8 meter, core shielded cable
Brand Name Simplo

Batterv 1 Model Name CLIO160

y Rating 7.4Vdc, 2700mAh

Type Li-ion
Brand Name Dynapack

Battery 2 Model Name CLIO160

y Rating 7.4Vdc, 2800mAh

Type Li-ion
Brand Name Cotron

Earphone |Model Name CHM-311STV08005
Signal line Type 1.7 meter non-shielded cable without ferrite core
Brand Name CPT

LCD Panel 110 del Name CLAAO7OLAOIAT
Brand Name Toppoly

LCD Panel 2170 del Name TDO70TTEAL
Brand Name Liteon

Cameral I\iodel Name 06P049
Brand Name PRIMAX

Camera 2
Model Name DS50-70506HTT8

HDD 1 Brand Name Toshiba
Model Name MK4009GAL (40G)

HDD 2 Brand Name Samsung

Model Name

HSO6THB (60G)

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of

manufacturer or User's Manual for more detailed features description.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : NM8CL

Page No. : 1of 159
Report Issued Date : Oct. 17, 2007
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1.5 Feature of Equipment under Test

DUT Type : UMPC
Trade Name : HTC
Model Name : CLIO100
FCCID: NM8CL

Tx Frequency :

GSM850 : 824 ~ 849 MHz

PCS1900 : 1850 ~1910 MHz

WCDMA Band V : 824 ~ 849 MHz
WCDMA Band Il : 1850 ~ 1910 MHz
WLAN / Bluetooth : 2400 ~ 2483.5 MHz

Rx Frequency :

GSM850 : 869 ~ 894 MHz

PCS1900 : 1930 ~ 1990 MHz

WCDMA Band V : 869 ~ 894 MHz
WCDMA Band Il : 1930 ~ 1990 MHz
WLAN / Bluetooth : 2400 ~ 2483.5 MHz

Maximum Output Power to
Antenna:

GSM850 :32.44 dBm (GSM)  26.30 dBm (EDGE)
PCS1900 :28.86 dBm(GSM)  24.29 dBm (EDGE)
WEDMA . 5370 dBm(384kbps)  23.01 dBm (HSDPA)
Band V T '
WCDMA

Bandll 2203

dBm(144kbps)
WLAN :17.51 dBm (802.11b)

21.60 dBm (HSDPA)
15.96 dBm (802.119)

Bluetooth :2.79 dBm (1M) 3.22 dBm (2M) 3.11

dBm (3M)

Maximum ERP/EIRP :

GSM850(GSM) : 0.89 W ( 29.50 dBm)
GSMB850(EDGE) : 0.21 W ( 23.22 dBm)
PCS1900(GSM) : 1.33 W ( 31.25 dBm)
PCS1900(EDGE) : 0.55 W ( 27.44 dBm)
WCDMA Band V : 0.11 W (20.26 dBm)
WCDMA Band V(HSDPA) : 0.07 W (18.15 dBm)
WCDMA Band Il : 0.32 W (25.03 dBm)
WCDMA Band II((HSDPA) : 0.26 W (24.19 dBm)

Antenna Type :

Bluetooth: PIFA Antenna
WLAN: PIFA Antenna

Type of Antenna Connector

N/A

Modulation Type :

GSM / GPRS : GMSK

EDGE : 8PSK

WCDMA / HSDPA : QPSK

WLAN : DSSS / OFDM

Bluetooth (1Mbps) : GFSK

Bluetooth EDR (2Mbps) : 7 /4-DQPSK
Bluetooth EDR (3Mbps) : 8-DPSK

Emission Designator :

GSM : 300KGXW
EDGE : 300KG7W
WCDMA : 4M22F9W

DUT Stage :

Identical Prototype

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : NM8CL

Page No.
Report Issued Date :
Report Version
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1.6 Report Date

EUT Received : Aug. 07, 2007
Report Date : Oct. 17, 2007

SPORTON International Inc. Page No. : 30f159
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FAX : 886-2-2696-2255 Report Version . Rev. 03
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2. Test Configuration of Equipment under Test

2.1 Test Manner

1. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test

range.

2. During all testings, EUT is in link mode with base station emulator at maximum power level.
3. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850 and WCDMA
Band V; 30MHz to 19000 MHz for PCS1900 and WCDMA Band |I.

2.2 Test Mode

Application GSM850 PCS1900 WCDMA Band V WCDMA Band Il
XI Mode 1: GSM Link XI Mode 3: GSM Link [X] Mode 5: WCDMA Link [X] Mode 7: WCDMA Link
[XI Mode 2: EDGE Link XI Mode 4: EDGE Link |[X] Mode 6: HSDPA Link [[X] Mode 8: HSDPA Link
Radiated
- X Mode 9: GSM Link + BT Link
Emission
X Mode 10: GSM Link + WLAN
Link
Conducted X Mode 1: GSM Link X Mode 3: GSM Link [[X] Mode 5: WCDMA Link |X] Mode 7: WCDMA Link
Measurement |[X] Mode 2: EDGE Link XI Mode 4: EDGE Link |[X] Mode 6: HSDPA Link [[X] Mode 8: HSDPA Link

2.3 Connection Diagram of Test System

Dipole Antenna

Base Station

EUT

Earphone

[FIJ Adapter

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : NM8CL

Page No.
Report Issued Date :
Report Version
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2.4 Ancillary Equipment List
Item [Equipment Trade Name Model No. FCC ID Serial No.
1. [Base Station R&S CMU200 N/A 106656
SPORTON International Inc. Page No. : 50f 159
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3. General Information of Test Site

Test Site Location :  No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No . 03CHO06-HY

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1 Test Voltage

AC 120V / 60Hz

3.2 Test Compliance

47 CFR Part 22H, 24E, Part 2

3.3 Frequency Range

a. Radiation: from 30MHz to 9000MHz for GSM850 and WCDMA Band V.
b. Radiation: from 30 MHz to 19000 MHz for PCS1900 and WCDMA Band II.

3.4 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 60f 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03
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4. Test Data and Test Result
4.1 List of Measurements and Examinations
FCC Rule DESCRIPTION OF TEST Result Section
§2.1046 RF Output Power Passed 4.2
§22.913
ERP / EIRP Passed 4.3
8§24.232
§2.1049,
§22.917, Occupied Bandwidth & Band Edge Measurement Passed 4.4
§ 24.238(b)
§2.1051 Conducted Emission Passed 4.5
§2.1053 Field Strength of Spurious Radiation Passed 4.6
82.1055,
§ 22.355, Frequency Stability vs. Temperature Passed 4.7
8§24.235
82.1055,
§22.355, Frequency Stability vs. Voltage Passed 4.8
§24.235
SPORTON International Inc. Page No. : 70f159
TEL : 886-2-2696-2468 Report Issued Date ~ : Oct. 17, 2007
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4.2 RF Output Power
4.2.1 Measurement Instruments :

As described in chapter 5 of this test report.
4.2.2 Test Procedure :

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM850 and/or PCL=0 for PCS1900 maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout :

—1 0
EUT Power Divider
Power Meter @]
Base Station
SPORTON International Inc. Page No. : 80f159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
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4.2.4 Test Result :

Bands Channel | Frequency (MHz) [Conducted Power (dBm)|Conducted Power (Watts)
128 824.2 (Low) 32.44 1.754
GSM850
189 836.4 (Mid) 32.33 1.710
(GSM)
251 848.8 (High) 32.04 1.600
128 824.2 (Low) 26.30 0.427
GSM850
189 836.4 (Mid) 26.27 0.424
(EDGE)
251 848.8 (High) 26.14 0.411
512 1850.2 (Low) 28.38 0.689
PCS1900
661 1880.0 (Mid) 28.12 0.649
(GSM)
810 1909.8 (High) 28.86 0.769
512 1850.2 (Low) 24.23 0.265
PCS1900
661 1880.0 (Mid) 24.17 0.261
(EDGE)
810 1909.8 (High) 24.29 0.269
4132 826.4 (Low) 23.66 0.232
WCDMA Band V
4182 836.4 (Mid) 23.45 0.221
(12.2k bps)
4233 846.6 (High) 23.38 0.218
4132 826.4 (Low) 23.65 0.232
WCDMA Band V
4182 836.4 (Mid) 23.42 0.220
(64k bps)
4233 846.6 (High) 23.40 0.219
4132 826.4 (Low) 23.68 0.233
WCDMA Band V
4182 836.4 (Mid) 23.39 0.218
(144k bps)
4233 846.6 (High) 23.37 0.217
4132 826.4 (Low) 23.70 0.234
WCDMA Band V
4182 836.4 (Mid) 23.46 0.222
(384k bps)
4233 846.6 (High) 23.39 0.218
4132 826.4 (Low) 22.74 0.188
WCDMA Band V
4182 836.4 (Mid) 23.01 0.200
(HSDPA)
4233 846.6 (High) 22.99 0.199
SPORTON International Inc. Page No. : 90f 159
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9262 1852.4 (Low) 21.35 0.136
WCDMA Band I
9400 1880.0 (Mid) 21.89 0.155
(12.2k bps)
9538 1907.6 (High) 22.00 0.158
9262 1852.4 (Low) 21.24 0.133
WCDMA Band I
9400 1880.0 (Mid) 21.78 0.151
(64k bps)
9538 1907.6 (High) 21.90 0.155
9262 1852.4 (Low) 21.28 0.134
WCDMA Band I
9400 1880.0 (Mid) 21.83 0.152
(144k bps)
9538 1907.6 (High) 22.03 0.160
9262 1852.4 (Low) 21.25 0.133
WCDMA Band Il
9400 1880.0 (Mid) 21.81 0.152
(384k bps)
9538 1907.6 (High) 21.92 0.156
9262 1852.4 (Low) 21.09 0.129
WCDMA Band I
9400 1880.0 (Mid) 21.60 0.145
(HSDPA)
9538 1907.6 (High) 20.40 0.110
SPORTON International Inc. Page No. : 10 of 159
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4.3 ERP/EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according
ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.
4.3.2 Test Procedure

1. The EUT was placed on a tutntable with 1.0 meter height in an fully anechoic chamber.

2. The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.

© © N o g &~ w

ERP/EIRP =Ps + Et—Es + Gs=Ps + Rt —Rs + Gs

Ps (dBm) : Input power to substitution antenna.

Gs (dBi or dBd) : Substitution antenna Gain.

Et=Rt+ AF

Es=Rs + AF

AF (dB/m) : Receive antenna factor

Rt : The highest received signal in Spectrum Analyzer for EUT.

Rs : The highest received signal in spectrum analyzer for substitution antenna.

to

SPORTON International Inc. Page No. : 11 of 159
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4.3.3 Test Setup Layout of ERP/EIRP

Antenna

=

Dipole Antenna EUT

N € 12m

*

1.0M 1.

E¢

Base Station (CMU 200) T

A 4

<« 2 -
Z

TurnTable e}

Spectrum Analyzer /

Test Receiver

SPORTON International Inc. Page No. : 12 of 159
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4.3.4 Test Result

GSM850 (GSM) Radiated Power ERP

Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -19.84 -48.12 0.00 -1.08 27.20 0.52
836.40 -20.68 -48.28 0.00 -0.93 26.67 0.46
848.80 -21.16 -48.35 0.00 -0.76 26.43 0.44

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -17.39 -47.97 0.00 -1.08 29.50 0.89
836.40 -18.03 -48.01 0.00 -0.93 29.05 0.80
848.80 -18.40 -48.05 0.00 -0.76 28.89 0.77

GSM850 (EDGE) Radiated Power ERP
Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -26.18 -48.12 0.00 -1.08 20.86 0.12
836.40 -26.76 -48.28 0.00 -0.93 20.59 0.11
848.80 -26.94 -48.35 0.00 -0.76 20.65 0.12

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -23.95 -47.97 0.00 -1.08 22.94 0.20
836.40 -24.22 -48.01 0.00 -0.93 22.86 0.19
848.80 -24.07 -48.05 0.00 -0.76 23.22 0.21

SPORTON International Inc. Page No. : 13 of 159
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PCS1900 (GSM) Radiated Power EIRP

Horizontal Polarization

Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -23.57 -51.88 0.00 1.96 30.27 1.06
1880.00 -24.38 -52.99 0.00 2.00 30.61 1.15
1909.80 -25.31 -54.28 0.00 1.98 30.95 1.24
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -22.94 -52.13 0.00 1.96 31.15 1.30
1880.00 -23.92 -563.17 0.00 2.00 31.25 1.33
1909.80 -25.30 -54.13 0.00 1.98 30.81 1.21
PCS1900 (EDGE) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -27.38 -51.88 0.00 1.96 26.46 0.44
1880.00 -28.37 -52.99 0.00 2.00 26.62 0.46
1909.80 -29.28 -54.28 0.00 1.98 26.98 0.50
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -26.65 -52.13 0.00 1.96 27.44 0.55
1880.00 -27.87 -53.17 0.00 2.00 27.30 0.54
1909.80 -29.24 -54.13 0.00 1.98 26.87 0.49
SPORTON International Inc. Page No. : 14 0f 159
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WCDMA Band V Radiated Power ERP

Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -29.62 -48.12 0.00 -1.08 17.42 0.06
836.60 -29.04 -48.28 0.00 -0.93 18.31 0.07
846.60 -29.52 -48.35 0.00 -0.76 18.07 0.06

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -27.49 -47.97 0.00 -1.08 19.40 0.09
836.60 -26.82 -48.01 0.00 -0.93 20.26 0.11
846.60 -27.23 -48.05 0.00 -0.76 20.06 0.10

WCDMA Band V (HSDPA) Radiated Power ERP
Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -32.35 -48.12 0.00 -1.08 14.69 0.03
836.60 -31.20 -48.28 0.00 -0.93 16.15 0.04
846.60 -31.51 -48.35 0.00 -0.76 16.08 0.04

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -30.00 -47.97 0.00 -1.08 16.89 0.05
836.60 -28.93 -48.01 0.00 -0.93 18.15 0.07
846.60 -29.23 -48.05 0.00 -0.76 18.06 0.06
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WCDMA Band Il Radiated Power EIRP

Horizontal Polarization

Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -30.01 -51.88 0.00 1.96 23.83 0.24
1880.00 -30.77 -52.99 0.00 2.00 24.22 0.26
1907.60 -31.80 -54.28 0.00 1.98 24.46 0.28
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -29.25 -52.13 0.00 1.96 24.84 0.30
1880.00 -30.14 -563.17 0.00 2.00 25.03 0.32
1907.60 -31.84 -54.13 0.00 1.98 24.27 0.27
WCDMA Band Il (HSDPA) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -30.50 -51.88 0.00 1.96 23.34 0.22
1880.00 -31.23 -52.99 0.00 2.00 23.76 0.24
1907.60 -32.96 -54.28 0.00 1.98 23.30 0.21
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -29.92 -52.13 0.00 1.96 24.17 0.26
1880.00 -30.98 -53.17 0.00 2.00 24.19 0.26
1907.60 -32.80 -54.13 0.00 1.98 23.31 0.21
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4.4 Occupied Bandwidth and Band Edge Measurement
4.4.1 Measurement Instruments

As described in chapter 5 of this test report.
4.4.2 Test Procedure

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.
3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency

band were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
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4.4.4 Test Result

* Model
= Test Mode : GSM850 (GSM) CH128 Lower Band Edge
= Power State : High

@ *RBW 3 kHz
“VBW 3 kHz

Ref 30 dBm “Att 30 dB “SWT 300 ms

Marker 1 [T1 ]

-18.32 dBm
823.982000000 MHz

30 Offset 18({3 dB
|20
= |, ,
LVL
Lo i
-10 .//\[ I
D1 -13 [dBm J'f‘ il
1
il !
A 'm

130 "ﬂlﬂ

| 40 " IM

| _ , 111 MPW

50 H i

l-60

-70

Center 824 MHz 100 kHz/ Span 1 MHz

Date: 9.SEP.2007 05:34:58
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*  Test Mode : GSM850 (GSM) CH128 99% Occupid Bandwidth
= Power State : High

® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz 25_.20 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 824.184000000 MHz

30 Offset 18(3 dB 1 OBW248|. 000000p00 kHz
Temp 1| [T1 OBW]

20 10185 dBm
824|.078000p00 MHz

1 PK T
T2
. ﬂ \ Temp 2| [T1 OBW]

r10 TULOS4 apm
MJ Rw 824(.326000p00 MHz |LVL
0
__10 }// \1
| 30 A 'ﬂ [
N/"{J ] NNW/\
| -40 |

—50

——60

-70
Center 824.2 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 24 .73 dBm
Ref¥ 30 dBm *Att 30 dB *SWT 300 ms 836 .408000000 MHz
30 Offset 183 dB OBW246(.000000000 kHz
Temp 1| [T1 OBW]
|20 lM‘Mﬁﬁ‘\&N a9l 26 dBm
P MJW HM* 836[.278000p00 MHz
VAXA T2 Temp 2| [T1 OBW]
r10 I 94 apm

836[.524000000 MHz ||LVL

oA Y

s W’m .
40 | %uk

—50

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (GSM) CH 251 99% Occupid Bandwidth
= Power State : High

® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz 25.15 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 848 .780000000 MHz
30 Offset 18{(3 dB 1 OBW246|.000000p00 kHz
Temp 1| [T1 OBW]
| 20 A/ ’A\vﬂvll.. 8071 dBm
S “\\A 848|.678000p00 MHz
VAXA wz Temp 2| [T1 OBW]
r10 v I 99 apI
y/y 848|.924000p00 MHz |[LVL
No)

oV Uy

b T,

—50

——60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 9.SEP.2007 05:51:38

SPORTON International Inc. Page No. . 21 of 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : NM8CL



senranian. FCC TEST REPORT Report No. : FG780709-01

*  Test Mode : GSM850 (GSM) CH128 26dB Bandwidth
= Power State : High

% “RBW 3 KkHz Delta 2 [T1 ]
*VBW 10 kHz 2.46 dB
Ref 30 dBm *Att 30 dB *SWT 300 ms 314.102564102 kHz
30 Offset 18)3 dB H Markdr 1 [T1]]
D1 25.36¢ dBm U-19 dBm
| 50 .AWI‘V“”“ NW\/“\M 824.039743590 MHz
1 PK ‘/VJV‘ N\
MED | ,, .
2 LVL
1
=0 D2—=p-64 dBm [‘rr H\
| -10 \\«
--20 o %\MA\
| _30 A'ilN "1 1
--40
t--60
-70
Center 824.2 MHz 100 kHz/ Span 1 MHz
444
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*  Test Mode : GSM850 (GSM) CH189 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz 0.87 dB
Ref 30 dBm *Att 30 dB *SWT 300 ms 312.000000000 kHz

30 Offset 18(3 dB Marker| 1 [T1 ]
D1 23.81 dBm 1lgs dom

4 836 244000000 MHz

A,
: . it
¢

D2 -2.19 dB

=Y
m| T
=| X

+-10

=

——20

. [y

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (GSM) CH 251 26dB Bandwidth
= Power State : High

@ *RBW 3 kHz Delta 2 [T1 ]
*“VBW 10 kHz -1.17 dB
Ref¥ 30 dBm “Att 30 dB *SWT 300 ms 310.000000000 kHz
30 Offset 18(3 dB Marker| 1 [T1 ]
D1 24.3{1 dBm =004 —dBm

|20 .AWALh '\Nj«v 843| 646000000 MH

1 PK M
TEW, il

10

LVL

=4~
-‘E;
%:"

D2 -[1.69 dB

~—
| —

+-10

el A,

s W,

——60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (GSM) CH251 Higher Band Edge
= Power State : High

<§§> *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.21 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 849.018000000 MHz

30 Offset 18{(3 dB

|20
1EW| L10 Ll

LVL

dBm W

W,
"

L 50 “M' Il

——60

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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Mode 2
Test Mode : GSM850 (EDGE) CH128 Lower Band Edge
Power State : High

% *RBW 3 kHz Marker 1 [T1 ]

“VBW 3 MHz -18.36 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 823.996000000 MHz
30 Offket 18[3 dB

|

al iy
X A !
TN

D1 -13 [dBm

i K

| _50-4 o l\bﬁWﬁ

=
>
*

f—|

-70

Center 824 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH128 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 24 .04 dBm
Ref¥ 30 dBm “Att 30 dB *SWT 300 ms 824.132000000 MHz
30 Offset 18(3 dB 1 OBW238[.0000000p00 kHz
Temp 1| [T1 OBW]
|20 AM‘IWA\‘VA A al 88 dBm
S fJ W“\\ 824(.082000p00 MHz
G |, ;1 ;2 Temp 2| [T1 OBW\]
I L4 TULTOUG QI
J/ 824(.320000000 MHz ||LVL
N

J,f \\
I i
BN T,

——60

-70

Center 824.2 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH189 99% Occupid Bandwidth
= Power State : High

® *RBW 3 KHz Marker 1 [T1 ]

*VBW 10 kHz 24_03 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 836.342000000 MHz
30 Offset 18/3 dB

1 OBW238|.000000P00 kHz
ﬂK 1 Temp 1| [T1 OBW]
1 1

L A N nA 4 956 dBm
20 LA A 1)) UV
e 836[.282000p00 MHz
YA T T2 Temp 2| [T1 OB\]
10 kv, Y4

TOTO6 dBm
JIJ\‘ \ 836[.520000000 MHz ||LVL
A

——20

oY Mk

——60

3
-
=
I5s

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH 251 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 24 .06 dBm
Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 848.732000000 MHz
30 Offzet 18(3 dB 1 OBW238[.0000000p00 kHz
Temp 1| [T1 OBW]
20 M n 959 dBm
e I] 848|.682000p00 MHz
VAXA T T2 Temp 2| [T1 OBW]
r10 K 9198 dBm

848[.920000000 MHz ||LVL

W iy

D A,
" T

—50

——60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH128 26dB Bandwidth
= Power State : High

® *RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -0.48 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 312.000000000 kHz
30 Offset 18{(3 dB Marker| 1 [T1 ]
D1 24.04 dBm 1133 €eBm
| 20 W h 41 824| 046000000 _MHZ
mrj "L/W’Vl\\
1 PK]
1EW 10 2 N

#/V LVL
Lo EY h2

D2 -1.96 dB

+-10

i
P it

My W,
A oty

——60

-70
Center 824.2 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH189 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz -0.93 dB
Ref 30 dBm *Att 30 dB *SWT 300 ms 316.000000000 kHz
30 Offset 18(3 dB Marker| 1 [T1 ]
D1 23.69 dBm -1120 dBm
L20 IMWAVI\N/A‘ 836 242000000 _MH=z
1 PK| ,"'N W\“
TEV I N R

D2 -2.31 dB

\\h2 "
W \

sy T,
st iy

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH 251 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz -0.53 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 312.000000000 kHz
30 Offset 18(3 dB Marker| 1 [T1 ]|
D1 23.74 dBm ————
| 20 anl AMIIM ) 848| 642000000 MHz
1 PK \PJW\
1EW IS R I ,
A/V LVL
Lo 1, ]2
p2 -p.26 dBh—1ff I
ru u
~-10 A

i i
L h
[

| _40 |

——60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz
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*  Test Mode : GSM850 (EDGE) CH251 Higher Band Edge
= Power State : High

<é?> *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -16.84 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 849.022000000 MHz

30 Offset 18({3 dB

| 20

m w\lmu
In
3

I
4

LVL

dBm

—60

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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* Mode 3
= Test Mode : PCS1900 (GSM) CH512 Lower Band Edge
= Power State : High

% *RBW 3 kHz Marker 1 [T1 ]
“VBW 3 kHz -20.65 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.849980000 GHz
30 Offket 18[9 dB
L0

TEV IS n /|_ Nln
'U\m LVL

-0 Am M,

d B

D1 -13 [dBm / \

e
=
f

——20

.WWNW”

+--60

-70

Center 1.85 GHz 100 kHz/ Span 1 MHz
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*  Test Mode : PCS1900 (GSM) CH512 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 20.34 dBm
Ref¥ 30 dBm “Att 30 dB *SWT 300 ms 1.850212000 GHz
30 Offset 18[9 dB OBW246|.000000p00 kHz
1 Temp 1| [T1 OBW]
20 6101 dBm

— W 1|. 85007800 GHz
VAXH Temp 2| [T1 OBW]

r10 SFZ7 ADbIm
(“E\Z 1|.850324P00 GHz |LVL

——20

——60

-70

Center 1.8502 GHz 100 kHz/ Span 1 MHz
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*  Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
= Power State : High

® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz 19.74 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.879984000 GHz
30 Offket 18[9 dB 0BW246[.000000p00 kHz

Temp 1| [T1 OBW]

20 & 6137 dBm
e 1].879878P00 GHz
VAXH Temp 2| [T1 OBW]
10 i T ATS6 dBm
‘k\‘ 1/-880124D00 GHz |LVL
+0

f \

o Lk
L 4,

w0 M
o iy

——60

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz
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*  Test Mode : PCS1900 (GSM) CH810 99% Occupid Bandwidth
= Power State : High

® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz 21 .58 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.909784000 GHz
30 Offset 18[9 dB OBW244|.000000p00 kHz
1 Temp 1| [T1 OB\]
20 I\\ P 8|53 dBm
e d\hkmkﬂh 1|-909678Dp00 GHz
VAXA T1 Temp 2| [T1 OBW]
10 T2 653 dBm

1/-909922p00 GHz ||LVL
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ol Y
)

—50

——60

-70
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*  Test Mode : PCS1900 (GSM) CH512 26dB Bandwidth
= Power State : High

®

Ref¥ 30 dBm “Att 30 dB

“RBW 3 kHz

*VBW
*SWT 300 ms

10 kHz

Delta 2 [T1 ]

0.61 dB
312.000000000 kHz

30 Offset 18{(9 dB

Marker| 1 [T1 ]

-4149 dBm
>0 D1 20.7[7 dBm T 1H-356044000—GH
R W
1EW L10
LVL
C i LN
D2 -5.23 dBm
L-10 ‘l \
AP/ |
120 }/&j! I lum\}\*\
+-30 "r'y J‘iﬁ
L -40 WW
——60
-70
Center 1.8502 GHz 100 kHz/ Span 1 MHz
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*  Test Mode : PCS1900 (GSM) CH661 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz -1.33 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 314.000000000 kHz
30 Offset 18[9 dB Marker| 1 [T1 ]
-2194 dBm
20 D1 21.17 dBm I 11 B79840D00 GCHZ
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1EW 10 Y
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*  Test Mode : PCS1900 (GSM) CH810 26dB Bandwidth
= Power State : High

® *RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz -1.15 dB
Ref 30 dBm *Att 30 dB *SWT 300 ms 314 .000000000 kHz
30 Offset 18[9 dB Marker| 1 [T1 ]
-2L79 dBm
>0 D1 20.755 dBm i : 1-9069644000—GH
1EW 10
LVL
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D2 -5.25 dBpmn
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Report No. : FG780709-01

*  Test Mode : PCS1900 (GSM) CH810 Higher Band Edge
= Power State : High

®

*RBW 3 kHz Marker 1 [T1 ]
*“VBW 3 kHz -19.39 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.910022000 GHz
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* Mode 4
= Test Mode : PCS1900 (EDGE) CH512 Lower Band Edge
= Power State : High

% *RBW 3 kHz Marker 1 [T1 ]
“VBW 3 kHz -23.46 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 1.849988000 GHz
30 Offket 18[9 dB
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*  Test Mode : PCS1900 (EDGE) CH512 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 16.79 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 1.850212000 GHz
30 Offset 18{(9 dB OBW250|. 000000p00 kHz
Temp 1| [T1 OBW]
120 1 -0[43 dBm
S WM 1.850076p00 GHz
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*  Test Mode : PCS1900 (EDGE) CH661 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 17 .80 dBm
Ref¥ 30 dBm *Att 30 dB *SWT 500 ms 1.879984000 GHz
30 Offset 18[9 dB OBW242(.000000p00 kHz
Temp 1| [T1 OBW]
| 20 1 3109 dBm

— 1/.879880p00 GHz
VAXH Temp 2| [T1 OBW]
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*  Test Mode : PCS1900 (EDGE) CH810 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 17.45 dBm
Ref¥ 30 dBm “Att 30 dB “SWT 500 ms 1.909770000 GHz
30 Offset 18[9 dB OBW246(.0000000p00 kHz
Temp 1| [T1 OBW]
| 20 1 1165 dBm

P 1[-909676Dp00 GHz
VAXH Temp 2| [T1 OBW]
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*  Test Mode : PCS1900 (EDGE) CH512 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz 2.45 dB
Ref 30 dBm *Att 30 dB *SWT 500 ms 302.000000000 kHz

30 Offset 18(9 dB Marker| 1 [T1 ]|
-6[62 dBm

850050000 GHz
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*  Test Mode : PCS1900 (EDGE) CH661 26dB Bandwidth
= Power State : High

® *RBW 3 kHz Delta 2 [T1 ]
*VBW 10 kHz 0.59 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 308.000000000 kHz
30 Offset 18[9 dB Marker| 1 [T1 ]
-5180 dBm
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Report No. :

FG780709-01

*  Test Mode : PCS1900 (EDGE) CH810 26dB Bandwidth
= Power State : High

® *RBW 3 KHz Delta 2 [T1 ]
*VBW 10 kHz -2.36 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 306.000000000 kHz
30 Offset 18(9 dB Marker| 1 [T1 ]|
-5[L09 dBm
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*  Test Mode : PCS1900(EDGE) CH810 Higher Band Edge
= Power State : High

<§§> *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -30.89 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 500 ms 1.910014000 GHz
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* Mode5
= Test Mode : WCDMA Band V CH4132 Lower Band Edge
= Power State : High

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.55 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 824000000000 MHz
30 Offket 18[3 dB
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senranian. FCC TEST REPORT Report No. : FG780709-01

*  Test Mode : WCDMA Band V CH4132 99% Occupid Bandwidth
= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.24 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 826 .980000000 MHz
30 Offket 18[3 dB oBW 4] 18000000 MHz
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*  Test Mode : WCDMA Band V CH4182 99% Occupid Bandwidth
= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.49 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 835.520000000 MHz
30 Offket 18[3 dB oBW 4] 16000000 MHz

Temp 1| [T1 OBW]
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*  Test Mode : WCDMA Band V CH4233 99% Occupid Bandwidth
= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.32 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 845.720000000 MHz
30 Offset 18|3 dB OBW 4|.160000p00 MHz
1 Temp 1| [T1 OBW]
20 w 1056 dBm
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*  Test Mode : WCDMA Band V CH4132 26dB Bandwidth
= Power State : High
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.16 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(3 dB Marker| 1 [T1 ]
-6l 41 dBm
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*  Test Mode : WCDMA Band V CH4182 26dB Bandwidth
= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 1.09 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4 _.660000000 MHz
30 Offset 18(3 dB Marker| 1 [T1 ]
-6[25 dBm
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Report No. :

FG780709-01

*  Test Mode : WCDMA Band V CH4233 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.99 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.640000000 MHz
30 Offset 18(3 dB Marker| 1 [T1 ]
-5[37 dBm
A
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*  Test Mode : WCDMA Band V CH4233 Higher Band Edge
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.81 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 849_.000000000 MHz
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Report No. : FG780709-01

* Mode 6

= Test Mode : WCDMA Band V (HSDPA) CH4132 Lower Band Edge

= Power State : High

®

“RBW 100 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB “SWT 300 ms

Marker 1 [T1 ]
-26.60 dBm
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30 Offset 18(3 dB
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*  Test Mode : WCDMA Band V (HSDPA) CH4132 99% Occupid Bandwidth
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.51 dBm
Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 826.980000000 MHz
30 Offset 183 dB OBW 4180000000 MHz
1 Temp 1| [T1 OBW]
20 A 4 991 dBm
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*  Test Mode : WCDMA Band V (HSDPA) CH4182 99% Occupid Bandwidth
= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.52 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.980000000 MHz
30 Offket 18[3 dB oBW 4] 18000000 MHz

Temp 1| [T1 OBW]
20 10141 dBm
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*  Test Mode : WCDMA Band V (HSDPA) CH4233 99% Occupid Bandwidth
= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 19.64 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 847 .180000000 MHz
30 Offket 18[3 dB oBW 4] 18000000 MHz

Temp 1| [T1 OBW]
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1

A 4
— mewr\/\ww\\ 844|.520000000 MHz

T
VR M \Iﬁemp 2| [T1 oBWV]
10 ST 75 dBm
// \\ 848|. 700000000 MHz |LVL

) / \

WW\/ \'“"‘\*\_Wu.w Mo

+-10

L-40

—50

——60

-70

Center 846.6 MHz 1 MHz/ Span 10 MHz

Date: 10.SEP.2007 00:37:25

SPORTON International Inc. Page No. : 61 of 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : NM8CL



SRORTOMN LAB. FCC TEST REPORT

Report No. :

FG780709-01

*  Test Mode : WCDMA Band V (HSDPA) CH4132 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -1.01 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.660000000 MHz
30 Offset 18(3 dB Marker| 1 [T1 ]
-4174 dBm
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Report No. :

FG780709-01

*  Test Mode : WCDMA Band V (HSDPA) CH4182 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.03 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(3 dB Marker| 1 [T1 ]
-6L16 dBm
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Report No. :

FG780709-01

*  Test Mode : WCDMA Band V (HSDPA) CH4233 26dB Bandwidth

= Power State : High

®

Ref 30 dBm

*RBW
“VBW
“Att 30 dB *SWT

100 kHz
300 kHz
300 ms

Delta 2 [T1 ]
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*  Test Mode : WCDMA Band V (HSDPA) CH4233 Higher Band Edge
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -24.68 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 849_.000000000 MHz
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* Mode?7

= Test Mode : WCDMA Band Il CH9262 Lower Band Edge
= Power State : High

®

Ref 30 dBm

“RBW 100 kHz
*VBW 100 kHz
“Att 30 dB “SWT 300 ms

Marker 1 [T1 ]
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*  Test Mode : WCDMA Band Il CH9262 99% Occupid Bandwidth
= Power State : High
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.56 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.852980000 GHz
30 Offset 18[9 dB OBW  4[.200000000 MHz
Temp 1| [T1 OBW]
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— A o 1/ 850300000 GHz
VAXH T T]éemp 2| [T1 oBWV]
r10 of 47 apm
/7 z\ 1|-854500000 GHz |LVL
0
L-10 ”‘M/ \
s g
-30
L-40
| -50
--60
-70
Center 1.8524 GHz 1 MHz/ Span 10 MHz
Date: 10.SEP.2007 00:07:35
SPORTON International Inc. Page No. : 67 of 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : NM8CL



senranian. FCC TEST REPORT Report No. : FG780709-01

*  Test Mode : WCDMA Band Il CH9400 99% Occupid Bandwidth
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.18 dBm
Ref 30 dBm *“Att 30 dB *SWT 300 ms 1.880580000 GHz
30 Offset 18{(9 dB OBW 420000000 MHz
Temp 1| [T1 OBW]
| 20 1 8149 dBm
1].877900Dp00 GHz
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*  Test Mode : WCDMA Band Il CH9538 99% Occupid Bandwidth

= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.97 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.908180000 GHz
30 Offset 18|9 dB OBW  4|.180000000 MHz
Temp 1| [T1 OBW]
| 20 1 8192 dBm
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Report No. :
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* Test Mode : WCDMA Band Il CH9262 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.60 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-7L91 dBm
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Report No. :
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*  Test Mode : WCDMA Band Il CH9400 26dB Bandwidth
= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -2.34 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.660000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-5[36 dBm
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Report No. :
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* Test Mode : WCDMA Band Il CH9538 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -2.13 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-6[62 dBm
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*  Test Mode : WCDMA Band Il CH9538 Higher Band Edge
= Power State : High

®

Ref 30 dBm

“RBW 100 kHz
*VBW 100 kHz
“Att 30 dB “SWT 300 ms

Marker 1 [T1 ]
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*  Mode 8
= Test Mode : WCDMA Band Il (HSDPA) CH9262 Lower Band Edge
= Power State : High

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.95 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 1.850000000 GHz
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*  Test Mode : WCDMA Band Il (HSDPA) CH9262 99% Occupid Bandwidth
= Power State : High

<§§> *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17 .61 dBm
Ref¥ 30 dBm “Att 30 dB *SWT 300 ms 1.851520000 GHz
30 Offset 18[9 dB OBW 4|.200000p00 MHz
Temp 1| [T1 OBW]
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*  Test Mode : WCDMA Band Il (HSDPA) CH9400 99% Occupid Bandwidth
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.97 dBm
Ref 30 dBm *“Att 30 dB *SWT 300 ms 1.879120000 GHz
30 Offset 18{(9 dB OBW 4{.180000p00 MHz
Temp 1| [T1 OBW]
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*  Test Mode : WCDMA Band Il (HSDPA) CH9538 99% Occupid Bandwidth

= Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.93 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.906740000 GHz
30 Offset 18[9 dB OBW 4/.1800000p00 MHz
Temp 1| [T1 OBW]
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*  Test Mode : WCDMA Band Il (HSDPA) CH9262 26dB Bandwidth
= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.83 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-6L76 dBm
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D1 17.86 dBm
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* Test Mode : WCDMA Band Il (HSDPA) CH9400 26dB Bandwidth

= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.23 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-7.54 dBm
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*  Test Mode : WCDMA Band Il (HSDPA) CH9538 26dB Bandwidth
= Power State : High

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.12 dB
Ref 30 dBm “Att 30 dB *SWT 300 ms 4.680000000 MHz
30 Offset 18(9 dB Marker| 1 [T1 ]
-7122 dBm
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*  Test Mode : WCDMA Band Il (HSDPA) CH9538 Higher Band Edge
= Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.25 dBm
Ref 30 dBm *Att 30 dB *SWT 500 ms 1.910000000 GHz

30 Offset 18{(9 dB
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4.5 Conducted Emission
4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
45.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The middle channel for the highest RF power within the transmitting frequency was measured.

3. The conducted spurious emission for the whole frequency range was taken.

453 Test Setup Layout

Power Divider I—_O

EUT
Spectrum Analyzer O
Base Station
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45.4 Test Result
* Mode 1l

- Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 30M-1G

®

“RBW 1 MHz

Marker 2 [T1 ]

“VBW 3 MHz -32.82 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 957.320000000 MHz
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*  Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 1G-3G

®

“RBW 1 MHz

Marker 2 [T1 ]

*VBW 3 MHz -54.62 dBm
Ref O dBm “Att O dB *SWT 500 ms 2.512000000 GHz
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*  Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 3G-7G

<§§> *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.70 dBm
Ref O dBm *Att O dB *SWT 500 ms 3.168000000 GHz
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*  Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 7G-9G

<§§> *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -50.47 dBm
Ref O dBm *Att O dB *SWT 500 ms 7 .100000000 GHz
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* Mode 2

- Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 30M-1G

®

“RBW 1 MHz

Marker 2 [T1 ]

“VBW 3 MHz -33.38 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 980.600000000 MHz
Offset 18(6 dB Marker| 1] [T1 ]
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*  Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 1G-3G

®

“RBW 1 MHz
“VBW 3 MHz

Marker 2 [T1 ]
-55.47 dBm

Ref O dBm “Att O dB *SWT 500 ms 2.512000000 GHz
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*  Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 3G-7G

<§§> *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -50.44 dBm
Ref O dBm *Att O dB *SWT 500 ms 3.032000000 GHz
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*  Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 7G-9G

<§§> *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.41 dBm
Ref O dBm *Att O dB *SWT 500 ms 8.668000000 GHz
0 Offget 2416 dB
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* Mode 3
- Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 30M-1G

@ *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -28.85 dBm
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*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 1G-3G

®

“RBW 1 MHz

Marker 2 [T1 ]

*VBW 3 MHz -29.30 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 2.952000000 GHz
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*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 3G-7G

<§§> *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45_.29 dBm

Ref O dBm “Att O dB “SWT 500 ms 5.640000000 GHz
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*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 7G-13.6G
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*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 13.6G-19.1G
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* Mode 4
- Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 30M-1G
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*  Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 1G-3G
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*  Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 3G-7G
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*  Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 7G-13.6G
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*  Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 13.6G-19.1G
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* Mode5
- Test Mode : WCDMA Band V CH4182
*  Frequency Range : 30M-1G
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*  Test Mode : WCDMA Band V CH4182
*  Frequency Range : 1G-3G
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*  Test Mode : WCDMA Band V CH4182
*  Frequency Range : 3G-7G
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*  Test Mode : WCDMA Band V CH4182
*  Frequency Range : 7G-9G
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* Mode 6

- Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 30M-1G
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*  Test Mode : WCDMA Band V (HSDPA) CH4182

*  Frequency Range : 1G-3G
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*  Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 3G-7G
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*  Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 7G-9G
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* Mode 7
- Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 30M-1G
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*  Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 1G-3G
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*  Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 3G-7G
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*  Test Mode : WCDMA Band Il CH9400

*  Frequency Range : 7G-13.6G
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*  Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 13.6G-19.1G
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*  Mode 8
- Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 30M-1G
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*  Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 1G-3G
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*  Test Mode : WCDMA Band Il (HSDPA) CH9400

*  Frequency Range : 3G-7G
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*  Test Mode : WCDMA Band Il (HSDPA) CH9400

*  Frequency Range : 7G-13.6G

®

Ref O dBm

“Att O dB

*RBW 1 MHz
*VBW 3 MHz
*SWT 500 ms

Marker 1 [T1 ]
-46.50 dBm
13.441600000 GHz

0 Offset 27

+-10

2 dB

D1 -13

=Y
m| T
=| X

——20

dBm

—30

LVL

L-40

MAAMANIN NGy

——70

—80

——90

-100

Start 7 GHz

Date: 10.SEP.2007 03:12:14

660 MHz/

Stop 13.6 GHz

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : NM8CL

Page No.
Report Issued Date
Report Version

- 117 of 159
: Oct. 17, 2007
. Rev. 03



=enranins. FCC TEST REPORT Report No. : FG780709-01

*  Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 13.6G-19.1G
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4.6 Field Strength of Spurious Radiation
Equivalent isotropic radiated Power Measurements by substitution method according to
ANSI/TIA/EIA-603-C.
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.

4.6.2 Test Procedure

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.

2. The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

5. Taking the record of maximum spurious emission.
6. A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

8. Taking the recored of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. Emission level (dBm) = output power + substitution Gain.

4.6.3 Test Setup Layout
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gy
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I S e | . J i
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L Ground Plane
E ! \
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4.6.4 Test Result

Test Mode : Mode 1

GSM850 (GSM) Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (I\(jIHz) —ERP (dBm) (dBm) (d:)
30.000 -64.050 -13 -51.05 37.830 -60.840 -13 -47.84
63.480 -59.100 -13 -46.10 64.290 -56.710 -13 -43.71
118.290 -66.160 -13 -53.16 145.290 -62.230 -13 -49.23
798.400 -64.690 -13 -51.69 700.400 -65.920 -13 -52.92
1674.000 -48.790 -13 -35.79 1674.000 -47.900 -13 -34.90
2508.000 -35.270 -13 -22.27 2508.000 -30.100 -13 -17.10
4184.000 -51.690 -13 -38.69
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Test Mode : Mode 2

GSM850 (EDGE) Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
quency {erp (dBm) g quency {erp (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
31.080 -64.050 -13 -51.05 37.290 -59.620 -13 -46.62
63.480 -65.390 -13 -52.39 43.230 -60.310 -13 -47.31
68.610 -65.590 -13 -52.59 130.440 -61.090 -13 -48.09
798.400 -64.930 -13 -51.93 757.800 -66.110 -13 -53.11
1674.000 -54.280 -13 -41.28 1674.000 -52.570 -13 -39.57
2508.000 -44.800 -13 -31.80 2508.000 -36.540 -13 -23.54
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=emranian. FCC TEST REPORT

Report No. :

FG780709-01

Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP
H Polarization V Polarization
T
31.890 -60.630 -47.63 37.290 -58.670 -13 -45.67
63.480 -60.010 -47.01 62.940 -56.170 -13 -43.17
122.880 -69.340 -56.34 75.090 -60.200 -13 -47.20
300.000 -67.350 -54.35 311.900 -64.610 -13 -51.61
798.400 -64.070 -51.07 700.400 -63.760 -13 -50.76
990.900 -63.890 -50.89 983.900 -61.890 -13 -48.89
1164.000 -54.640 -41.64 1138.000 -57.500 -13 -44.50
9398.000 -40.500 -27.50 1238.000 -59.520 -13 -46.52
11278.000 -34.400 -21.40 3758.000 -50.010 -13 -37.01
9398.000 -37.130 -13 -24.13
11278.000 -35.080 -13 -22.08
SPORTON International Inc. Page No. : 122 of 159
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EPORTOM LAB. FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 4

PCS1900 (EDGE) Radiated Spurious EIRP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (l\(jIHz) " ERP (dBm) (dBm) (d:)
35.130 -42.990 -13 -29.99 61.590 -52.430 -13 -39.43
62.130 -55.400 -13 -42.40 75.090 -56.460 -13 -43.46
73.740 -61.420 -13 -48.42 125.040 -62.970 -13 -49.97
300.000 -68.990 -13 -55.99 500.900 -65.390 -13 -52.39
698.300 -63.720 -13 -50.72 700.400 -63.320 -13 -50.32
798.400 -61.830 -13 -48.83 950.300 -62.080 -13 -49.08
1098.000 -59.880 -13 -46.88 1138.000 -59.200 -13 -46.20
1174.000 -59.280 -13 -46.28 1154.000 -59.310 -13 -46.31
1258.000 -57.500 -13 -44.50 3758.000 -48.680 -13 -35.68
9398.000 -31.790 -13 -18.79
11278.000 -35.020 -13 -22.02
SPORTON International Inc. Page No. : 123 of 159
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SPORTOM LAR. FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 5

WCDMA Band V Radiated Spurious ERP
H Polarization V Polarization
e ] coe o | [ | P e |t { e
31.080 -63.320 -13 -50.32 37.290 -59.930 -13 -46.93
38.640 -68.110 -13 -55.11 43.230 -61.200 -13 -48.20
65.640 -64.680 -13 -51.68 73.740 -63.550 -13 -50.55
798.400 -64.870 -13 -51.87 649.300 -66.800 -13 -53.80
1674.000 -45.770 -13 -32.77 1124.000 -61.000 -13 -48.00
2504.000 -49.430 -13 -36.43 1158.000 -60.780 -13 -47.78
1248.000 -60.910 -13 -47.91
1598.000 -58.190 -13 -45.19
1674.000 -44.640 -13 -31.64
1764.000 -57.150 -13 -44.15
2504.000 -47.380 -13 -34.38
SPORTON International Inc. Page No. : 124 of 159
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EPORTOM LAB. FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 6

WCDMA Band V (HSDPA) Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (|3le) " ERP (dBm) (dBm) (d:)
31.620 -62.140 -13 -49.14 37.290 -59.300 -13 -46.30
58.890 -63.040 -13 -50.04 43.230 -61.130 -13 -48.13
226.290 -71.230 -13 -58.23 62.130 -63.630 -13 -50.63
798.400 -64.210 -13 -51.21 700.400 -66.230 -13 -53.23
1168.000 -60.560 -13 -47.56 1224.000 -61.170 -13 -48.17
1218.000 -60.030 -13 -47.03 1674.000 -46.450 -13 -33.45
1674.000 -48.990 -13 -35.99 1764.000 -57.380 -13 -44.38
2068.000 -56.390 -13 -43.39 2504.000 -54.180 -13 -41.18
SPORTON International Inc. Page No. : 125 0f 159
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=emranian. FCC TEST REPORT

Report No. :

FG780709-01

Test Mode : Mode 7

WCDMA Band Il Radiated Spurious EIRP
H Polarization V Polarization
e ] coe o | 8 { Mo | Py e St f e
31.620 -61.430 -13 -48.43 30.000 -47.250 -13 -34.25
62.940 -60.310 -13 -47.31 62.130 -57.240 -13 -44.24
73.740 -63.890 -13 -50.89 73.740 -56.380 -13 -43.38
300.000 -68.050 -13 -55.05 311.900 -66.520 -13 -53.52
700.400 -62.910 -13 -49.91 700.400 -63.710 -13 -50.71
799.800 -61.900 -13 -48.90 957.300 -61.850 -13 -48.85
1164.000 -57.920 -13 -44.92 1138.000 -58.250 -13 -45.25
3758.000 -43.240 -13 -30.24 3758.000 -43.020 -13 -30.02
9404.000 -37.290 -13 -24.29
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EPORTOM LAB. FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 8

WCDMA Band Il (HSDPA) Radiated Spurious EIRP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (|3le) " ERP (dBm) (dBm) (d:)
31.080 -60.510 -13 -47.51 62.130 -59.040 -13 -46.04
62.130 -60.710 -13 -47.71 73.740 -56.460 -13 -43.46
73.740 -63.770 -13 -50.77 79.680 -53.270 -13 -40.27
301.400 -68.060 -13 -55.06 300.000 -66.610 -13 -53.61
698.300 -65.010 -13 -52.01 700.400 -63.470 -13 -50.47
798.400 -61.560 -13 -48.56 798.400 -62.480 -13 -49.48
3758.000 -42.880 -13 -29.88 1158.000 -58.270 -13 -45.27
3464.000 -50.760 -13 -37.76
3758.000 -43.920 -13 -30.92
9394.000 -37.110 -13 -24.11
SPORTON International Inc. Page No. : 127 of 159
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EPORTOM LAB. FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 9

GSM850 (GSM) with BT Co-location Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (I\O/IIHz) " ERP (dBm) (dBm) (d:)
31.080 -62.700 -13 -49.70 73.740 -63.070 -13 -50.07
67.530 -69.620 -13 -56.62 91.290 -61.380 -13 -48.38
135.030 -69.020 -13 -56.02 123.690 -57.530 -13 -44.53
300.700 -71.920 -13 -58.92 300.700 -68.960 -13 -55.96
360.900 -71.440 -13 -58.44 698.300 -66.800 -13 -53.80
1674.000 -46.810 -13 -33.81 1674.000 -49.820 -13 -36.82
2508.000 -32.940 -13 -19.94 2508.000 -25.250 -13 -12.25
4178.000 -50.520 -13 -37.52
SPORTON International Inc. Page No. : 128 of 159
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EPORTOHN LA, FCC TEST

REPORT

Report No. :

FG780709-01

Test Mode : Mode 10

GSM850 (GSM) with WLAN Co-location Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit | Margin Frequenc Limit | Margin
(I\(jIHz) " ERP (dBm) (dBm) (d:) (I\O/IIHz) " ERP (dBm) (dBm) (d:)
51.330 -67.510 -13 -54.51 61.590 -53.760 -13 -40.76
133.140 -67.680 -13 -54.68 90.480 -62.000 -13 -49.00
164.730 -68.160 -13 -55.16 183.630 -58.140 -13 -45.14
367.900 -68.270 -13 -656.27 733.300 -65.010 -13 -52.01
939.800 -63.740 -13 -50.74 880.300 -57.670 -13 -44.67
1674.000 -46.180 -13 -33.18 1674.000 -52.530 -13 -39.53
2508.000 -40.030 -13 -27.03 6688.000 -44.020 -13 -31.02
SPORTON International Inc. Page No. : 129 of 159
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=emranian. FCC TEST REPORT

Report No. :

FG780709-01

4.6.5 Test Data
46.5.1 Mode 1

Horizontal Polarization

uLE\fEI(dBm) " Date: 2007-09-16
FCC PART22/24
8
-35
7
[
€]
-70
30 1824. 3618. 5412. 7206. 9000
Trace: (Discrete) Eroguancr iz,
Hite - BCHG-HY
Clondition : HF-SPURIOUS-060029 HORIZONTAL
EUT : UMEC (GEMAFRSEDGE SO0/ 200U TeHEDP A
Powex ;1 VarlH=
ﬁ?‘iﬁi ; gsGmaﬁuLmlkmdapnmEa:phm
Flane D bEEY
Over Limit  Read
Freq Lewvel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 30.0 -61.90 -48.90 -13.00 -62.26  0.36 Peak
Z B3.5 -56.93 -43.95 -13.00 -44.57 -12.38 Peak
2 112.3 -64.01 -31.01 -13.00 -31.53 -1Z2.45 Peak
4 7ag .4 -62.54 -49 .54 -13.00 -60.83 -1.71 Peak
3 836.9 -46.32 -44 .99 -1.33 Peak
& 880.3 -47.51 46,60 -0.91 Peak
7 1674.0 -46.64 -33.64 -13.00 -48.99  Z.36 Peak
g w 2508.0 -33.12 -20.12 -13.00 -39.80 6.69 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
SPORTON International Inc. Page No. : 130 of 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
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somron s FCC TEST REPORT Report No. : FG780709-01

Vertical Polarization

 Level (dBm) : o *° pate: 2007-09-16
FCC PARTZ2124
B
.35
B
7
g
b
3
4
.70 |
30 1824. 3618. 5412, 7206. 9000
Trace: (Discrete) e Ll £
Bite - BCHGHY
Comdihom + HF-BFTURIOTS 060529 VER TIC AL
EUT - TP (GEWASFREEDGE 900 2000 TEHEDEA
Fowex ;1 VarlHz
Tulndel - B3 PRIOeL
M G40 850 Link + Adaphoe + Esiphene
Flane : FEET

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

HHz dBun dB dBn dBn dB

1 37.8 -38.69 -45.69 -13.00 -47.43 -11.26 Peak
2 64.3 -34.56 -41.56 -13.00 -41.70 -12.86 Peak
3 145.3 -60.02 -47.08 -13.00 -51.98 -2.10 Peak
4 T00.4 -63.77 -50.77 -13.00 -63.34 -0.43 Peak
3 §36.9 40,03 -51.29 1.36 Peak
& §30.3 -42.70 -44 .41 1.71 Peak
i 1674.0 -45.75 -32.75 -13.00 -47.9] Z.16 Peak
[ @ 20028.0 27,95 -14,95 -13.00 -35.13  7.18 Peak
g 4184.0 -49.54 -36.54 -13.00 -60.90 11.36 Peak
Remark:

1. #5: MS Signal
2. #6:BS Signal
3. There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 131 0f 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
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4.6.5.2 Mode 2

Horizontal Polarization

 Level Bm) g AT * " Date: 2007-09-16
FCC PART22124
.35
B
7
]
oL
30 1824. 3618. 5412, 7206. 9000
Trace: (Discrete) Rraguency ki)
it . (BCHIBHY
Pendition " HF SFURIOUE-060929 HORTZONTAL
EOT | TIMPC (CEMTIPREDAE S00M 200U T/ HEDPA
FPowex o 1A VaelHz
Miodel | Fo Tl
Marno - EDGE Link Mode +idaptor + Barphane
Flane ; PEEA

Owver Limit  Read
Freq Lewel Limit Line Level Factor Remark

Mz dBn dB dBn dBn dB

1 31.1 -61.80 -48.90 -13.00 -61.66 -0.25 Peak
2 B3.5 -63.24 -30.24 -13.00 -50.86 -12Z.38 Peak
3 B2.6 -63.44 -30.44 -13.00 -51.08 -12.36 Peak
4 798.4 -62.78 -49.78 -13.00 -61.07 -1.71 Peak
2 836.9 -49.17 -47.84  -1.33 Peak
5] 880.3 -46.89 . ... -45.9%  -0.9] Peak
7 1674.0 -32.13 -39.13 -13.00 -54.42  2.36 Peak
2w 2508.0 -4Z.65 -20.65 -13.00 -49.34  6.69 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
SPORTON International Inc. Page No. : 132 of 159
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Vertical Polarization

 Level (dBm) : o * ' Date: 2007-09-16
FCC PART22124
8
.35
B
7
3
4
.70 |
30 1824 3618. 5412, 7206. 9000
Trace: (Discrete) Fregueties by
Site ; BCHBHY
Comdihom + HF-BFTURIOTS 060529 VER TIC AL
EUT - TP (GEWASFREEDGE 900 2000 TEHEDEA
Fowex ;1 VarlHz
Tulndel - B3 PROOeL
M : EDCE Link Mods +Adspter + Exphene
Flane : FEET

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

MHz dBn dB dBn dBn dB

1 37.3 -37.47 -44 .47 -13.00 -46.21 -11.26 Peak
A 43.2 -38.16 -45.16 -13.00 -45.26 -12.90 Peak
3 1304 -38.94 -45.94 -13.00 -50.97 -7.97 Peak
4 757.8 -63.96 -50.96 -13.00 -64.39 0.43 Peak
3 836.9 -32.56 -53.92 1.36 Peak
b @ 880.3 -41.86 -43.57 1.71 Peak
7 1674.0 -50.42 -37.42 -13.00 -52.58 2.16 Peak
[ @ Zh08.0 -34.39 21,39 -13.00 -41.57 7.18 Pealk
Remark:

1. #5: MS Signal
2. #6:BS Signal
3. There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 133 0f 159
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4.6.5.3 Mode 3

Horizontal Polarization

4 Level (dBm) ’ " ' Date: 2007-09-16
FCC PART22/24
1M
35 a
10
g
7
56
4
i
30 3624, ¥218. 10812, 14406. 18000
Trace: (Discrete) Frequency (ks
Hite : (BCHEHT
Condition : HE-SPURIOUS60529 HORTZONTAL
EUT ; UMEPC (3SMASFREVEDGE 200/ 800U M TE/HEDEA
Frower s 1 VanlHz
Model + Fi 7R00001
Mema : P8 1900 Link Mede + Adaptoc + Esuphone
Flane : FEEA

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

MHz= dBn dB dBn dBn dB

1 31.9 -60.63 -47.63 -13.00 -58.78 -0.86 Peak
2 £3.5 -60.01 -47.01 -13.00 -47.63 -1Z.38 Peak
3 122.9 -69.34 -56.34 -13.00 -36.83 -12.5] Peak
4 300.0 -67.35 -54.35 -13.00 -57.40 -9.95 Peak
3 798.4 -64.07 -51.07 -13.00 -62.36 -1.71 Peak
6 990.9 -63.89 -50.89 -13.00 -64.05 0.16 Peak
7 1164.0 -54.64 -41.64 -13.00 -533.16 -1.48 Peak
8 1878.0 -45.80 -49.70 3,90 Peak
9 1958.0 -36.23 -40.65  4.41 Peak
10 9398.0 -40.50 -27.50 -13.00 -61.90 21.40 Peak
[ 11 11278.0 -34.40 -21.40 -13.00 -59.15 24,77 Peak
Remark:
1. #8: MS Signal
2. #9:BS Signal
SPORTON International Inc. Page No. : 134 of 159
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Vertical Polarization

uLeu'eI {dBm) " Date: 2007-09-16
FCC PART22124
10
-35 12 i
9
11
S ;
039 3624 7218. 10812, 14406. 18000
Trace: (Discrete) Fregueties bty
Tite : BCHEHY
Cendition : HF-SFURIOUR 060523 VERTICAL
EUT ¢ TTMFC (CEMASPRA/FDCE X0V B0 TE/HEDE A
Foeex ;1 20VaclHe
ﬁ‘iﬁi fchsmeilmkMoagmaammarphm
Plane | PEET
Over Limit Read
Freq Level Limit Line Level Factor Remark
HHz dBmn dB dBm dBm dB
1 37.3 -28.67 -45.67 -13.00 -47.41 -11.26 Peak
2 62.9 56,17 -43.17 -13.00 -43.17 -13.00 Peak
3 5.1 -60.20 -47 .20 -13.00 -48.88 -11.32 Peak
4 311.9 -A4.61 -51.61 -13.00 -58.42 -6.19 Peak
3 700.4 -63.76 -50.76 -13.00 -63.33 -0.43 Peak
3] 983.9 -61.89 -4% .80 -13.00 -64.42 Z.53 Peak
7 11280 -37.30 -44.30 -13.00 -34.63 -Z.88 Peak
3 12380 -39.52 -46.32 -13.00 -537.33 -Z2.00 Peak
9 1878.0 -46.97 -51.26 0 4.29 Peak
10 @ 1958 .0 -32.76 -37.76 5.01 Peak
11 3738.0 -50.01 -37.01 -13.00 -59.90  9.89 Peak
12 9308.0 -37.13 -24.13 -13.00 -57.01 19.39 Peak
13 11278.0 -35.08 -Z2.08 -13.00 -38.51 Z3.44 Peak
Remark:
1. #9: MS Signal
2. #10: BS Signal
3. There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 1350f 159
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Report No. :

FG780709-01

4.65.4 Mode 4

Horizontal Polarization

o Lewvel (dBmy) Date: 2007-09-16
FCC PART 22124
-35 11
1
Al
i 30 J624. 7218. 10812, 14406. 18000
Trace: (Discrete) e Ll S
Site : (BCHG-HT
Clomdition ;. HFSPURIOUS60929 HORTZONTAL
EUT ¢ TIMEC (CEMAYPREEDCE SR AT TE/HEDEA
Porex 2 120V H=
G REmR e
Flane D bEEET
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Hiz dBm dB dBm dBm dB
1 3501 -42.99 20,09 -13.00 -40.31 -Z.69 Peak
2 BZ.1 -33.40 -42.40 -13.00 -43.02 -1Z.39 Peak
3 73.7 -61.42 -48 .42 -13.00 -49.08 -12.34 Peak
4 300.0 -68.99 -553.99 -13.00 -59.05 -9.95 Peak
5 632 .3 -63.72 -50.72 -13.00 -60.99 -2.73 Peak
£ 792.4 -61.83 -4%.83 -13.00 -60.12 -1.71 Peak
% 1093 .0 -59.88 -46.88 -13.00 -57.890 -1.99 Peak
3 1174.0 -59.28 -46.28 -13.00 -57.80 -1.48 Peak
g 1232.0 -57.20 -44 .50 -13.00 -36.66 -0.84 Peak
10 1875.0 -46.81 S50.71 0 3.90 Peak
11 1958 .0 -35.03 -39.45  4.41 Peak
Remark:

1. #10: MS Signal
2. #11: BS Signal

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : NM8CL

Page No.
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Vertical Polarization

"';I_Erel {dBmj) T ’ R R Date: 2007-09-16
FCC PART22i24
10 T2
13
-35
q 11
EB
Ml
=70 |
30 3624, F218. 10812, 14406. 18000
Trace: (Discrete) Frequency (M)
Site : BCHOR-HY
Condition : HF-EFURIOUSA060929 VER TICAL
EOT : UhPC (GEMASPRE/EDGE Q0013000 T DEA
FPowex o 1A VaelHz
Mlodel + P o0l
Mo : EDCE Link Mode + Adaptcr + Esaphone
Flane : FEE

Over Limit Read
Freq Lewel Limit Line Level Factor Remark

HHz dBun dB dBn dBn dB

1 61.6 -52.43 -30.43 -13.00 -39.29 -13.14 Peak
2 75.1 -56.46 -43.46 -13.00 -45.13 -11.32 Peak
3 125.0 -62.97 -49.97 -13.00 -55.06 -7.9Z Peak
4 00,9 -B5.39 -52.39 -13.00 -62.27 -3.12 Peak
3 700.4 -63.32 -50.32 -13.00 -62.89 -0.43 Peak
6 a50.3 -62.08 -49.0%8 -13.00 -64.35 2.27 Peak
i 1138.0 -59.20 -46.20 -13.00 -56.32 -Z.88 Peak
g 11534.0 -59.31 -46.31 -13.00 -56.38 -2.73 Peak
q 1884.0 -49.11 -53.40 4,29 Peak
10 1958.0 -32.89 -37.90  5.01 Peak
11 3758.0 -48.68 -35.6% -13.00 -53.57 9.29 Peak
[1z @ 0308.0 -31.Y8 -18.Y9 _15.00 -51.67 19.89 Peak
13 11278.0 -35.02 -ZZ2.0Z -13.00 -58.46 Z23.44 Peak
Remark:

1. #9: MS Signal
2. #10: BS Signal
3. There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 137 of 159
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4.6.5.5 Mode 5

Horizontal Polarization

l]L|37\;'el {dBmj) T ’ T T T T T pate: 2007-09-16
FCC PART22i24
]
235
1 T
a
] 4
-F0
30 1824. 3618. ha12. F206. 9000
Trace: {(Discrete) Frequency (M)
Site : BCHOR-HY
Clonditicn : HF-SPURIOUE-0E0520 HORITEOH TAL
EOT - UNWPC (GEMWASPRS/EDGE 900 30T TS/ DR
Fonret 1 20Vae A0 H=
Mol ;B3 a0l
Merna : WOCDMA Link Mode + Adaptor + Eaphone
Flane : LEE

Over Limit Read
Freq Level Limit Line Level Factor Remark

HHz dBun dB dBn dBn dB

1 31.1 -61.17 -48.17 -13.00 -60.92 -0.25 Peak
Z 38.6 -63.96 -52.96 -13.00 -B60.84 -5.12 Peak
3 65.6 -62.53 -49.53 -13.00 -30.16 -12.37 Peak
4 798.4 -62.72 -49.72 -13.00 -61.01 -1.71 Peak
3w £38.3 -28.69 -27.36  -1.32 Peak
6 380.3 -43.85 _.... een.. -42.94  -0.91 Peak
7 1674.0 -43.62 -30.62 -13.00 -45.98  2.36 Peak
8 2504.0 -47.28 -34.2%8 -13.00 -53.91 6.63 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
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Vertical Polarization

 Level (dBm) : o " Date: 2007-09-16
FCC PART22124
5
.35 b
11
13
7
B
b
.70 |
30 1824 3618. 5412, 7206. 9000
Trace: (Discrete) Fregquenes bk
Site . (ACHEHY
Pendition | HF SPURIOUS-060920 VERTICAL
EOT - TIMPC (GEMAPRE/EDGE S00A 200U TS /HEDP A
Fonre: s 1AWV A0Hz
Medel  Fo FARD]
Marns  WCDMA Link Mode + Adaptor + Baxphane
Flane : PEET

Over Limit  Read
Freq Lewvel Limit Line Level Factor Remark

MHz dBn dB dBm dBn dB

1 37.3 -27.78 -44.78 -13.00 -46.52 -11.26 Peak
2 43,2 -39.03 -46.053 -13.00 -46.14 -12.90 Peak
3 3.7 -61.40 -42 .40 -13.00 -49.93 -11.46 Peak
4 649 .3 -64 .65 -51.65 -13.00 -63.45 -1.20 Peak
J 838.3 -31.26 -32.93 1.37 Peak
f 880.3 -37.60 -39.31 1.71 Peak
T 1124.0 -3%.85 -453.8> -13.00 -35.82 -3.02 Peak
3 1138.0 -58.63 -45.63 -13.00 -55.90 -2.73 Peak
g 1248.0 -38.76 -45.76 -13.00 -56.91 -1.85 Peak
10 1588.0 -56.04 -43.04 -13.00 -5%.31 1.27 Peak
[ 1 1674.0 42,49 20,40 13,00 -44 .65 2. 16 Peak
12 1764.0 -52.00 -42.00 -13.00 -38.03  3.05 Peak
13 2504.0 -45.23 -32.23 -13.00 -52.40  7.17 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
3. There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 139 of 159
TEL : 886-2-2696-2468 Report Issued Date : Oct. 17, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : NM8CL



somron s FCC TEST REPORT Report No. : FG780709-01

4.6.5.6 Mode 6

Horizontal Polarization

0 Level (dBm) ’ "' Date: 2007-09-16
FCC PART22/24
5
-35
i
]
10
S 4
3
gt 30 1824, 3618. 5412, 7206. 9000
Trace: (Discrete) Kreaucties Wby
Hite : BCHEHY
Condition ; HF-SFURIOUS-060529 HORIZONTAL
EUT : TIMFC (GEMASFREEDGE Q00 800U TE/HEDPA
Fonre: s 1AWV A0Hz
Model ; F 7e0e0l
Memo : HEDPA Link Mode + Adaptor + Baaphone
Flans : FEEI

Over Limit Read
Freq Lewvel Limit Line Level Factor Remark

HHz= dBun dB dBn dBn dB

1 31.6 -39.99 -46.990 -13.00 -39.13 -0.36 Peak
! 58.9 -60.89 -47.80 -13.00 -43.49 -12.40 Peak
3 226.3 -69.08 -56.08 -13.00 -56.59 -12.40 Peak
4 792 .4 -62.06 -49.06 -13.00 -60.35 -1.71 Peak
S @ 838.3 -29.49 -28.17  -1.32 Peak
] 880.3 -42.23 __ . -41.32 -0.91 Peak
7 1168.0 -38.41 -45.41 -13.00 -56.93 -1.48 Peak
3 1218.0 -37.88 -44.88 -13.00 -536.78 -1.10 Feak
9 1674.0 -46.84 -33.84 -13.00 -49.1%  2.36 Peak
10 2068.0 -54.24 -41.24 -13.00 -59.29  5.05 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
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Report No. :

FG780709-01

Vertical Polarization

N ﬂELé'vel {dBmj) Date: 2007-09-16
FCC PART22i24
g
-35 i
&
1
g
: 7
P
70 |
30 1824. 3618. 5412, 7206. 9000
Trace: (Discrete) Fraquoncy (ikzy
Rite . GCHAHY
Clemdition - HF-SFURIOUSA0620 VERTICAL
EUT : TMEC (GRMAFRAEDCE 2001200 UM TEHSDEL
FPowrex o 1 A0VaeAlHz
odel © Fd PRI
Mermo : H2DP4 Link Mode + Adaptor + Esaphone
Plane : FEEA
Owver Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBn dB dBm dBm dB
1 37.3 -57.15 -44.15 -13.00 -45.89 -11.26 Peak
A 43.2 -5%.98 -45.98 -13.00 -46.07 -12.90 Peak
3 BZ.1 -61.48 -48 .48 -13.00 -43.34 -13.14 Peak
4 T00.4 -64.08 -531.08 -13.00 -63.65 -0.43 Peak
2 @ 838.3 -32.82 -34.20  1.37 Peak
] 280.3 -35.44 -37.15 0 1.71 Peak
7 1224.0 -59.02 -46.02 -13.00 -56.87 -Z.14 Peak
[ g 1674.0 -44.30 -31.30 -13.00 -46.46 2 .16 Peak
9 1764.0 -35.23 -42.23 -13.00 -38.28  3.05 Peak
10 2304.0 -52.03 -39.03 -13.00 -53.20 7.17 Peak
Remark:
1. #5: MS Signal
2. #6:BS Signal
3. There is no more obvious emission except the listings above.
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Report No. :

FG780709-01

4.6.5.7 Mode 7

Horizontal Polarization

a4 Lewvel (dBmy) Date: 2007-09-16
I FCC PART 22124
-35 H
10
F:
Eoo
a
70l
30 3624, 7218. 10812, 14406. 18000
Trace: (Discrete) Frequency (ks
Bite : BCHN-HY
Clonditicn ¢ HF-SPTRIOUS-6020 HORTZCHTAL
EUT : UMPC (G2MA3PRS/EDGE S0VI00UMTE/HEDEA
Powex o 1 VanlHz
Mfodel - Bt 7R0700-01
Mema : WCDMA Link Mode + Adaptor + Esuphone
Flane : FEET
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
iz dBin dB dBm i Bm dh
1 31.6 -61.43 -48 .43 -13.00 -60.37 -0.80 Peak
2 62.9 -60.31 -47.31 -13.00 -47.93 -12.38 Peak
3 73.7 -63.89 -50.89 -13.00 -51.55 -12.34 Peak
4 300.0 -6E.05 -55.05 -13.00 -58.10 -8.95 Peak
3 700.4 -6Z2.91 -49.91 -13.00 -60.19 -Z.72 Peak
6 7088 -61.90 -48.90 -13.00 -60.2Z1 -1.69 Peak
% 1164 .0 -57.92 -44 .92 -13.00 -36.44 -1.42 Peak
2@ 1873.0 -13.78 -17.68  3.90 Peak
g 1958.0 3660 ___ __ _____ -41.01 4 .41 Peak
10 3758.0 -43.24 -30.24 -13.00 -53.65 10.41 Peak
Remark:
1. #8: MS Signal
2. #9: BS Signal
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Vertical Polarization

N ﬂEI:EveI (dBm) Date: 2007-09-16
FCC PART22i24
a -
b
235 11
1a
5
58
il
-70 l
30 3624, F218. 10812, 14406. 18000
Trace: {Discrete) HeenueyicriMbey
Site : BCHHY
Condition : HF-gPURIOUR- 060523 VERTICAL
EUT - TIMFC (GEMASPRE/EDGE 200V 200 TE/HADEA
Pz : 1AW A0Hz
Model ;B ROMR0L
Meron : WODMA Link Mode + Adapio + Baphene
Flane : PEE
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBn db dBm dBm dB
1 30.0 -47.25 -34.25 -13.00 -33.18 -9.07 Peak
2 B62.1 -57.24 -44 .24 -13.00 -44.09 -13.14 Peak
3 3.7 -56.38 -43.38 -13.00 -44.92 -11.46 Peak
4 311.9 -6 .52 -53.32 -13.00 -60.33 -6.19 Peak
] 700.4 -63.71 -50.71 -13.00 -63.28 -0.43 Peak
3] 957.3 -61.85 -48.85 -13.00 -64.17 Z.32 Peak
7 11380 -38.23 -42.25 -13.00 -33.37 -Z.88 Peak
20 1878.0 -16.87 -21.17  4.29 Peak
9 1958.0 -32.70 -37.71 5.01 Peak
10 3758.0 -43.02 -30.02 -13.00 -52.91  9.39 Peak
[ 11 9404.0 -37.20 24,20 -13.00 -57.18 19.89 Peal
Remark:
1. #8: MS Signal
2. #9:BS Signa
3. There is no more obvious emission except the listings above.
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Report No. :

FG780709-01

4.6.5.8 Mode 8
Horizontal Polarization
0 Level (dBm) SR Date: 2007-09-16
7 FCC PART22/24
-35 ;
g
4}
‘]
70
30 3624, 7218. 10812, 14406. 18000
Trace: (Discrete) Frequency (ks
Hite : IGCHE-HT
Clondition : HF-SPURIQUS-60529 HORIZONTAL
EUT © UIMEC (GRMASPRSVEDGE SODMANDTMTS/HIDRA
Fonre: s 1AWV A0Hz
ﬁfﬁi 3FP§DPA I_jm]tMod.e+Adaph:a+Eamhme
Flane  bEE
Over Limit Read
Freq Lewvel Limit Line Level Factor Remark
Mz dBn db dBm dBm dB
1 31.1 -60.510 -47.51 -13.00 -60.26 -0.25 Peak
2 62.1 -60.71 -47.71 -13.00 -48.32 -1Z2.39 Peak
3 F3.7 -63.97 -50.77 -13.00 -31.43 -12.34 Peak
4 301.4 -63.06 -53.06 -13.00 -58.18 -9.3% Peak
] 692.3 -65.01 -52.001 -13.00 -62.27 -2.73 Peak
3] 792 .4 -61.56 -48.56 -13.00 -59.85 -1.71 Peak
7@ 1884.0 -14.23 12,13 3.90 Peak
& 1958.0 -35.02 __.._ __... -39.43 4.41 Peak
a 3758.0 -42.88 -20.88 -13.00 -53.2%9 10.41 Peak
Remark:
1. #7: MS Signal
2. #8:BS Signal
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Report No. :

FG780709-01

Vertical Polarization

- ";L’Euel {dBm) Date: 2007-09-16
FCC PART22/24
3 :
2
-35 12
1
10
3
&
1|
7oLl
30 3624. 7218. 10812, 14406. 18000
Trace: (Discrete) Rraquency Ity
Bite : WBCHIHY
Comdition » HF-SFURICTS-060923 VER TIC AL
EUT : UBPC (QEMASPRVEDGE SO0/ 800U TE/HEDEA
Foweax o 1 2A0VaelHz
m EEEDPA Li:.]ln-mm.iamwmhm
Flane : bEET
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
Hiz dBm db dBm dBm dB
1 2.1 -39.04 -46.04 -13.00 -45.89 -13.14 Peak
2 F3.7 -36.46 -43.46 -13.00 -45.00 -11.46 Peak
3 79.7 -53.27 -40.27 -13.00 -42.64 -10.63 Peak
4 300.0 -66.61 -533.61 -13.00 -60.15 -6.46 Peak
3 700.4 -63.47 -30.47 -13.00 -63.04 -0.43 Peak
B 792 .4 -62 .48 -49 .48 -13.00 -63.52 1.04 Peak
7 1158.0 -58.27 -45.27 -13.00 -55.54 -2.93 Peak
g @ 1878.0 -18.76 -23.06 4,29 Peak
9 1958 .0 -33.02 -38.02  5.01 Peak
10 3464 .0 -50.76 -37.76 -13.00 -59.67  2.91 Peak
11 3758.0 -43.92 -30.02 -13.00 -53.81 9.80 Peak
12 9304 .0 37,11 -24.11 -13.00 -57.00 19,29 Pegl
Remark:
1. #8: MS Signal
2. #9: BS Signal
3. There is no more obvious emission except the listings above.
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4.6.5.9 Mode 9

Horizontal Polarization

0 Level (dBm) ’ Date: 2007-09-16
8
FCC PART22/24
i
7
10
-50
ﬁ £
-100
30 1824, 3618. 5412, 7206. 9000
Trace: (Discrete) Erequency (11kic)
Site : BCHOE-HY
Condition : HF-SPTIRIOUS 060500 HORTZON TAL
EOT : UM (R MASPREEDGE 200 180U TR/ DEA
Fower Va0 H=
Iledal - Pz 7a00a0l
Mera G 250 Lindet BT 2DHS_ T Chvet fdapox
: 4+ Eauphone
Flane s LEENM

Over Limit Read
Freq Lewel Limit Line Level Factor Remark Fol/Phase

Mz dBn dB dBn dBn dB

1 31.1 -60.35 -47.35 -13.00 -60.30 -0.25 Peak HORIZONTAL
p 67.5 -67.47 -34.47 -13.00 -55.11 -12.36 Peak HORIZONTAL
3 133.0 -66.87 -33.87 -13.00 -34.23 -12.64 Peak HORIZONTAL
4 300.7 -69.97 -56.77 -13.00 -59.86 -9.91 Peak HORIZONTAL
5 360.9 -69.29 -56.29 -13.00 -61.45 -7.84 Peak HORIZONTAL
3] 336.9 -40.63 -39.30 -1.33 Peak HORIZONTAL
7 1674.0 -44.66 -31.66 -13.00 -47.01  2Z.36 Peak HORIZONTAL
g X 2478.0  -7.42 -13.99  6.37 Peak HORIZONTAL
9 2308.0 -30.79 -17.79 -13.00 -37.4% 6.69 Peak HORIZONTAL
10 4178.0 -48.37 -35.37 -13.00 -60.36 11.98 Peak HORIZONTAL
Remark:
1. #6: MS Signal
2. #8: BT Signal
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Vertical Polarization

"';Lia'vel (dBm) "7 Date: 2007-09-16
g
FCC PART22i24
-35
G
7
3
ol
4
N
i 1 1824, 3618. 5412, F206. 9000
Trace: (Discrete) Frepuescy iMEc)
Bite : BOHGHY
Condition : HF-gFURIOUS 060923 VERTIC AL
EUT < TIMPC (GEMASPREFDOE 0V A0 TIM Te/HADP A
Powex 1 20WVaclH=
Model - F3 7001
Meron < (M 250 Lindet BT 2DHS5_Tie_ Ch784 Adapten
: 4 Eauphome
Flane : FEE
Over Limit Read
Freq Lewel Limit Line Level Factor Remark Fol/Phase
MHz dBn dB dBm dBm dB
1 F3.7 -60.92 47 .02 -13.00 -49.46 -11.46 Peak YERTICAL
A 1.3 -59.23 -46.23 -13.00 -50.28 -8.95 Peak YERTICAL
3 123.7 -55.38 -42.38 -13.00 -47.47 -7.91 Peak YERTICAL
4 300,79 -6 .81 -53.81 -13.00 -60.37 -6.44 Peak YERTICAL
J 098.3 -64.63 -531.63 -13.00 -64.19 -0.46 Peak YERTICAL
] 236.9 -39.10 -40.46 1,36 Peak YERTICAL
7 1674 .0 -47.67 -34.67 -13.00 -49.83 Z.16 Peak VERTICAL
g @ 24792.0  -4.90 -12.01  7.11 Peak YERTICAL
[a 2508.0 25,10 -10.10 -13.00 30,2 7.18 Peal YERTICAL
Remark:
1. #6: MS Signal
2. #8: BT Signal
3. There is no more obvious emission except the listings above.
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4.6.5.10 Mode 10

Horizontal Polarization

i Level (dBm) : ST Date: 2007-09-16
8
FCC PART22:24
-30
g
a
T
[}
ER ]
Lol
30 1824. 3618. hd12, F206. 9000

Trace: (Discrete) Frepuency {MEc)
it : (BCHE-HY
Clomdition - HR-SFURIOUS-0606929 HORIZONTAL
EUT S TIMEY (CEMASFRSFDGE SO0 A0 M TE/HE DR A
Porex : 12 WVacS0H=
Model - Fey J0Ma01
Mz < (31 %50 Lind +WLAN_110_ChO14 Adapto

: 4 Eauphome
Plane PEEY 5.5
Over Limit Read
Freq Lewel Limit Line Level Factor Remark Fol/Phase

HHz dBn dB dBn dBn dB

1 @ 31.3 -63.36 -32.36 -13.00 -52.93 -12.43 Peak HORIZONTAL
Za 133.1 -63.53 -32.33 -13.00 -32.9]1 -12.6Z Peak HORIZONTAL
3a 164.7 -66.01 -53.01 -13.00 -33.03 -12.99 Peak HORIZONTAL
4@ 367.9 -66.12 -53.12 -13.00 -38.51 -7.60 Peak HORIZONTAL
5@ 236.9 -41.26 -39.93  -1.33 Peak HORIZONTAL
6@ 939.8 -61.59 -61.25  -0.34 Peak HORIZONTAL
7@ 1674.0 -44.03 -31.03 -13.00 -46.39  2.36 Peak HORTZONTAL
3 a 2408.0  4.73 -1.33  6.31 Peak HORIZONTAL
[0 @ 2208.0 -37.88 -74.8% -13.00 -44.57 6.69 Peak HORTZONTAL
Remark:
1. #5: MS Signal
2. #6:BS Signal
3. #8: WLAN Signal
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Report No. :

FG780709-01

Vertical Polarization

e Lewvel {dBm) Date: 2007-09-16
]
FCC PART22/24
-29
q
g
7
3
A
70
30 1824, 3618. 5412, 7206. 9000
Trace: (Discrete) EEBquanCY k)
Site : (3CHDGHY
Condition - HF-SFURIOUS 0600029 VERTIC AL
EUT < TIMF (S MASFRS/EDGE 200/ 300 TE/HEDE A
Powex 1 WVar S H=
Model < T3 7A0705.01
Merc (3 250 Linds +WLAN_110_ CHOL+ Adaptor
: 4 Eauphone
Flane : EHEEAL
Owver Limit  Read
Freq Lewel Limit Line Level Factor Remark Fol/Phase
MHz dBn dB dBn dBn dB
1@ 61.6 -51.61 -38.61 -13.00 -33.47 -13.14 Peak YERTICAL
2w 90.5 -59.857 -46.85 -13.00 -50.76 -9.09 Peak YERTICAL
3w 183.6 -55.99 -42.99 -13.00 -47.55 -3.44 Peak YERTICAL
4 @ 733.3 -62.86 -49.86 -13.00 -62.92 0.07 Peak VERTICAL
5@ 836.9 -45.24 -46.60  1.36 Peak VERTICAL
6 @ 880.3 -55.52 -57.25  1.71 Peak VERTICAL
7@ 1674.0 -50.38 -37.3% -13.00 -52.54 Z.16 Peak VERTICAL
2w 2414.0  8.53 1.64 6.29 Peak VERTICAL
9@ 0628.0 -41.87 -28.87 -13.00 -60.55 12.68 Peak YERTICAL
Remark:
1. #5: MS Signal
2. #6:BS Signal
3. #8: WLAN Signal
4. There is no more obvious emission except the listings above.
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4.7 Frequency Stability (Temperature Variation)
4.7.1 Measurement Instrument

As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 -67 -0.04
-20 64 0.08
-10 57 0.07
0 -32 -0.04
10 45 0.05 25 Passed
20 36 0.04
30 48 0.06
40 -27 -0.03
50 35 0.04

Test Mode : GSM850 (EDGE) CH189

Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 86 0.05
-20 -55 -0.06
-10 -26 -0.03
0 -30 -0.04
10 57 0.07 2.5 Passed
20 -23 -0.03
30 46 0.05
40 -34 -0.04
50 -55 -0.06
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Test Mode : PCS1900 (GSM) CH661
Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 -64 -0.03
-20 -47 -0.02
-10 39 0.02
0 25 0.01
10 -40 -0.02 25 Passed
20 26 0.01
30 67 0.04
40 39 0.02
50 -26 -0.01
Test Mode : PCS1900 (EDGE) CH661
Temperature('C) Change (Hz) Change (ppm) |Limit (ppm)| Result
-30 -71 -0.04
-20 -62 -0.03
-10 56 0.03
0 -36 -0.02
10 -37 -0.02 25 Passed
20 -28 -0.01
30 39 0.02
40 -35 -0.02
50 -47 -0.02
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Report No. :

FG780709-01

Test Mode : WCDMA Band V CH4182

Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 -23 -0.03
-20 41 0.05
-10 -37 -0.04
0 39 0.05
10 -49 -0.06 25 Passed
20 26 0.03
30 37 0.04
40 22 0.03
50 46 0.05

Test Mode : WCDMA Band V (HSDPA) CH4182

Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 -65 -0.08
-20 45 0.05
-10 36 0.04
0 -28 -0.03
10 40 0.05 25 Passed
20 -39 -0.05
30 -45 -0.05
40 -41 -0.05
50 32 0.04
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Test Mode : WCDMA Band 11 CH9400
Temperature(C) Change (Hz) Change (ppm) [Limit (ppm)| Result
-30 -34 -0.02
-20 -67 -0.04
-10 46 0.02
0 17 0.01
10 40 0.02 2.5 Passed
20 -42 -0.02
30 57 0.03
40 -24 -0.01
50 45 0.02
Test Mode : WCDMA Band Il (HSDPA) CH9400
Temperature('C) Change (Hz) Change (ppm) |Limit (ppm)| Result
-30 50 0.03
-20 -41 -0.02
-10 28 0.01
0 36 0.02
10 27 0.01 25 Passed
20 54 0.03
30 16 0.01
40 -21 -0.01
50 36 0.02
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4.8 Frequency Stability (Voltage Variation)
4.8.1 Measurement Instrument

As described in chapter 5 of this test report.
4.8.2 Test Procedure

1. The EUT was placed in a temperature chamber at 2515 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.

3. The variation in frequency was measured for the worst case.

4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 43.0 0.05
BEP -38.0 -0.04 2.5 Passed
8.5 36.0 0.04

Test Mode : GSM850 (EDGE) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 -52.0 -0.06
BEP -41.0 -0.05 2.5 Passed
8.5 -23.0 -0.03
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 54.0 0.03
BEP 36.0 0.02 2.5 Passed
8.5 -61.0 -0.03
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 -47.0 -0.02
BEP -41.0 -0.02 2.5 Passed
8.5 -51.0 -0.03
Test Mode : WCDMA Band V CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 -57 -0.07
BEP -35 -0.04 2.5 Passed
8.5 33 0.04
Test Mode : WCDMA Band V (HSDPA) CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 -53 -0.06
BEP -31 -0.04 2.5 Passed
8.5 44 0.05
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Test Mode : WCDMA Band 1l CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 38 0.02
BEP -52 -0.03 2.5 Passed
8.5 22 0.01
Test Mode : WCDMA Band Il (HSDPA) CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
7.4 25 0.01
BEP 36 0.02 2.5 Passed
8.5 -48 -0.03
Remark:
1. Normal Voltage=7.4V.
2. Battery End Point (BEP)= 6.3 V.
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5. List of Measurement Equipments
. . Calibration
Instrument |Manufacturer| Model No. | Serial No. |Characteristics Date Due Date Remark
Spectrum . Radiation
Agilent E4408B MY44211030| 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
Analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. o Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
. R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
Thermal . Conduction
Tenyi technology| TTH-D35P | TBN-930701 N/A Aug. 02, 2007 | Aug. 01, 2008
Chamber (THO2-HY)
Conduction
Spectrum R&S FSP40 100055 9KHz~40GHz | Jun. 25, 2007 | Jun. 24, 2008
(THO2-HY)
Conduction
Bluetooth Test ANRITSU MT8852A 6K00003939 N/A N/A N/A
(THO2-HY)
. Conduction
Power Divider ARRA 5200-1 3871 N/A Oct. 07, 2006 | Oct. 06, 2007
(THO2-HY)
Conduction
Dc Power Supply] TOPWARD 3303D 740889 N/A May 25, 2005 | May 24, 2009
(THO2-HY)
: Conduction
Power Meter Agilent E4416A GB41292344 N/A Feb. 08, 2007 | Feb. 07, 2008
(THO2-HY)
. Conduction
Power Sensor Agilent E9327A US40441548 N/A Feb. 08, 2007 | Feb. 07, 2008
(THO2-HY)
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6. Uncertainty Evaluation
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Uncertainty of Xi
Contribution Probability u(xi )
a8 Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
Combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 054
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Uncertainty of Xi
Contribution Probability u(x,) Ci Ci*u(x,)
dB Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'l= 0.197
Antenna VSWR [2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
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